Kompac
@°

M125-ML
#90181-A

KOMPAC Il AUTOMATIC
DAMPENING SYSTEM
PARTS CATALOG

Kompac Technologies, LLC

7 Commerce Street

Somerville, NJ 08876

P: +1 800 541 5702 (Toll Free U.S. & Canada)
P: +1 908 534 8411

F: +1 908 534 8412

info@kompactech.com

www.kompactech.com

Last updated March 3, 2009




M 125 UNIT: P/7N 93000 PARTS CATALOG 430181 REV A
M 125-KM UNIT: B/N 93260

o GEAR IS COLIR
+ 24 CODED BLLE

+ PART IS INCLUDED IN DUTLINED SUBASSEMBLY. ™~ _
ok TTEM #17 REPLACES TTEM #20 AND 4 OF TTEM #5 T
REPLACE 4 OF TTEM #7 ON M 125-KM INIT (PN 93%60). =

N M
o [TEM #30 IS INCLUDED WITH M 125-KM UNIT AND IS
AVATLABLE TO ADD DN M 125 INIT,

30 | 92400 | 11" METERING ROLLER ASSY I 15 | 0184 | #10-24 X 3/4 STLO *

29 192492 11" TIE BAR 2 14| 9IBIL | #10-24 X 174 SET SCREW 4 *

28 | 92001 | INNARD NIP SYMBOL 2% 13 | 01802 | #3-48 X 1/4 FLAT HD SCREW | =
47| 91949 | SPRING PIN * JT | 92494 | WARNING STICKER ! 12192238 | COMPRESSION SPRING *
41191097 | OSC. RETAINING CLIP * 2o | 91810 | #10-24 X 1/8 SLOT SET SCREW | 2 [T 1922890 | BACKING PLATEKIT (L& R) | !
40 | 91065 | OSC. RETAINING WASHER * 25 | 91806 | #b6-32 X 3/8 PHIL HO SCREW | + 10190962 | #10-32 NIT 2
39 | 11| OSC. ORIVE SHAFT FOLLDWER | = 4| 92691 | COVER NUT 2 9 | 82291 | ECCENTRIC 2
38 | 91220 | OSCILLATR SHAFT ASSY, 11" | = 23 192304 | GUIDE PIN * § 92222 | METERING GALGE 2
37| 91120 | OSCILLATIR ROLLER, 11" * 22| 9604 | NDZILE * 7 191818 | #10-24 X 3/8 SOC HD SCREW | 8
3b | 96520 | KOLORMATE MODEL 20 e 21192491 | WAVE WASHER 2 6 | 01851 | SOCKET HO SCREW 2
35 | 92370 | SEAL SET ! 20 | 92600 | UNIT COVER ASSY o 5 01829 | #10-24 X 11/16 SOC HO SCREN | *
34| 91219 | ALTGNMENT BLOCK 2 19| 92800 | GEAR CLUTCH ASSY I 4191017 | RH. OSC. END BLOCK !
33| 91302 | 11" DSC. ROLLER PARTS ASSY | 1 [B [ 92415 | THRUST WASHER i J 91018 | L.H, DSC. END BLOCK I
32192303 | SHOULDER SCREW * [7 191320 | 11" OSCILLATOR COVER ASSY |+ 2 | 92210 | L.H. END FRAME ASSY !
31| 92410 | 11" FORM ROLLER ASSY I 16 | 92401 | BEARING * I 182200 | R.H. END FRAME ASSY I
[TEMA | PART 4 DESCRIPTIIN Ty TTEM# | PART 4 DESCRIPTIIN Ty TTEMA | PART 4 CESCRIPTIIN Ty




M 125-ML PARTS

(

(

PARTS CATALOG #90181 REV A

92778

KOMPAC SYRINGE

90755

3/32" HEX T-WRENCH

93555

KOMPAC WRENCH

92310

SEAL SET

92785

VALVE BODY D-RING

92780

DISPENSING VALVE ASSY

92171

CALIBRATED BOTTLE

92785

WASH P BOTTLE

—_— N | >~ Ul || | o | wWw

92183

MEASLRING CLP

—_— ] — | — | x| — || — ] —

[TEM#

PART #

DESCRIPTION

Ty



M 125-ML BRACKET KIT: P/N 93520

W)

16

W)
//Q‘\

PARTS CATALOG #90181 REV A

1| 091876 | 1/4-20 x 1/2 CAP SCREW /
15| 091845 | #10-32 x 3/8" CAP SCREW 2
14| 081879 | 1/4-20 x 1" CAP SCREW 2
13| 081845 | SMALL SPACER WASHER 2
12| 093527 | LARGE SPACER, GEAR SIDE 2
I1] 091934 | E RING 2
9 | 6126€34 | NYLON ADAPTOR BUSHING 2
8 | 012635 | LINK BUSHING 2
7] 09355 | "H" SPRING 2
b | 093529 | ECCENTRIC BUSHING /
o | 093378 | PIVOT SHAFT 1
4 | 093526 | MOUNTING BRACKET 2
3 1 0935723 | LI 2
2 | 093522 | GEAR STOE ADAPTIR |
| | 08351 | OPER. STOE ADAPTIR 1
093520 | ASSY, BRACKET KIT, M 125 ML -

[TEM| PART NI, DESCRIPTION LTy,




